
C:\My Documents\WSU\NWRI\WRF Assessment TM 1-03 version03.doc  Page 1 of 21 

TECHNICAL MEMORANDUM 
 
PROJECT: State of Washington - Water Reclamation and Reuse Standards 
  Facilities Performance Assessment 
 
DATE: January 5, 2003 
 
TO:  State of Washington, Water Reuse Advisory Committee 
   James Crook, CH2M-Hill 
   David York, Florida EPA 
   Rick Sakaji, California DHS 
   Kathy Cupps, Washington DOE 
   Craig Riley, Washington DOH 
   Ronald Linsky, NWRI 
 
FROM: Erik R. Coats, P.E. and Frank J. Loge, P.E., Ph.D. 
  Dept. of Civil and Environmental Engineering 
  Washington State University 
 
RE:  Summary Report 
 
 
Authorization 
 
This Technical Memorandum has been prepared in accordance with the December 3, 2002 
[...]
monitoring of flows, turbidity and other important process parameters.  Alarms immediately notify
the facility operators and divert inadequately treated water to a lined storage basin to be retreated at
the plant at a later time.  Only reclaimed water meeting the Class A standard is ever sent to use areas.

Project Funding
The city of Ephrata funded project construction through a $ 1.97 million Centennial Clean Water
Fund Grant legislative appropriation and a $5.35 million Clean Water State Revolving Fund Loan.
The project’s estimated capital construction cost was $6,950,700.  The actual capital construction
costs were slightly lower at $6,843,000.

To repay their debt, residential sewer rates are set at  $29 per month.  There is also a one-time
residential connection charge of $750 for new connections to the sewer system.  In the future,
additional cost recovery is anticipated from the sale of reclaimed water.  However, without the

Water Reclamation and Reuse
City of Ephrata (Grant County)

Demonstration Project



Page 8 Water Reclamation and Reuse – The Demonstration Projects

legislative grant, the city would have needed to obtain additional funding through loan programs or
through conventional municipal bonds.  This would have increased monthly residential sewer rates
to approximately $40 per month.

Beneficial Uses
Ephrata is using reclaimed water for many uses including treatment plant equipment washdown,
process water, and site irrigation.  A groundwater recharge system was constructed entirely from the
city’s previous four-cell lagoon system using a computer model.  This method identified an optimum
recharge strategy which allows 100 % beneficial reuse on a year round basis without constructing
additional infiltration basins.

A key and touch-pad access system was designed to allow the city to dispense reclaimed water to
tank trucks for use as construction water without requiring the plant operator to be present.  This
system will help the city offset the plant operating expenses by selling the reclaimed water to
commercial construction contractors and Washington State Department of Transportation (WSDOT)
road crews.  At the dedication ceremony, officials from the Port District were asking for information
on how to become a customer.

Other Notable Features
The city of Ephrata installed an on-line, particle-size analyzer to test the use of particle analysis as a
surrogate for total coliform testing.  If successful, this could be a method used to measure the
effectiveness of UV disinfection on weekends and holidays.  This would reduce the staff hours and
overtime expenditures required for monitoring the disinfection system.

Ephrata is using an innovative energy efficient design for the nitrogen removal process.  An
oxidation-reduction potential (ORP) based control system provides the sequential cycles necessary
for nitrogen removal within a single oxidation ditch.

A shallow groundwater monitoring system that was originally used to obtain baseline water quality
characterization will continue to be used to verify groundwater quality improvements as well as
monitor for mounding under the infiltration basins.

For More Information
Jim Cherf, City Manager, city of Ephrata, (509) 754-4601
Kathy Cupps, Department of Ecology, (360) 407-6452, kcup461@ecy.wa.gov



Water Reclamation and Reuse – The Demonstration Projects Page 9

Project Description
The city of Royal City demonstration project’s objective was to replace an existing facultative
lagoon treatment system and wastewater disposal sprayfield with a water reclamation facility.  The
original goal was to reclaim and beneficially use 100 % of its discharge to enhance local wetlands
and lakes in the winter and potentially to irrigate a golf course.  The constructed project was
modified to use 100 % of the reclaimed water for aquifer recharge.  A reclaimed water permit was
issued for the facility on August 25, 1999.  Royal City officially started operation on January 1,
2000.

Reclamation Plant
The Class A water reclamation facility has a design capacity of 0.25 million gallons per day.  Major
facility components include an influent screen, an AeroMod package plant extended aeration
biological treatment system with nitrogen removal, an automated chemical feed system and in-line
static mixer to coagulate solids for more effective filtration, an Aqua Aerobics disk cloth membrane
filter; and a Trojan technology low-pressure, low intensity ultraviolet disinfection system.  The
facility also includes an on-line computerized monitoring system providing continuous monitoring
of flows, turbidity and other important process parameters.  Solids treatment includes an aerobic
holding tank and two asphalt-lined sludge drying beds.  Alarms immediately divert inadequately
treated water to a lined bypass lagoon with a return to re-treat rejected water and notify the facility
operators.  Only reclaimed water meeting the Class A standard is sent to use areas.

Project Funding
The city funded the project through a $1.8 million USDA-Rural Development grant, a $985,000
Centennial Clean Water Fund (legislative appropriation) grant, a $750,000 Community Development
Block Grant, a $640,000 USDA-Rural Development loan, a $245,525 Clean Water State Revolving
Fund loan, and $79,585 in city funds.

The project’s estimated construction capital cost was $4,059,956.40.  The actual capital construction
costs were lower at $3,661,668.34.

Water Reclamation and Reuse
City of Royal City (Grant County)

Demonstration Project



Page 10 Water Reclamation and Reuse – The Demonstration Projects

To repay their debt, residential sewer rates are set at $39.25 per month.  There is a residential system
development charge of $2,120 plus a connection charge of $550.  Without the grant funding, the city
would have faced constructing a wastewater treatment system that would have produced a lower
water quality at a higher cost than customers could afford.

Beneficial Uses
Royal City is using the reclaimed water for treatment plant equipment washdown, process water and
site irrigation.  Groundwater recharge is accomplished in three infiltration basins.  The existing 11.5-
acre sprayfield is still available for use.

Other Notable Features
The Royal City facility provides the opportunity to evaluate the effectiveness of several features that
were implemented to reduce costs.  Longer-term evaluation is necessary to determine how effective
these methods will be in consistently meeting the reclaimed water Class A standards.  Three of these
are briefly discussed below.

Royal City is the only reclaimed water facility that has used a proprietary “packaged” extended
aeration activated sludge secondary treatment process.  The AeroMod system was selected to save
approximately $250,000 in construction costs.  The treatment system took several months of
operation before it began to achieve the required effluent quality.

Royal City selected the Aqua Disk filter system, a unique design using a washable cloth-membrane
as the filter media.  The unit operates on gravity, requires far less area than conventional filtration
units and eliminates the use of both sand media and underdrains.  The majority of components were
assembled prior to shipment, which also reduced installation labor and cost.  The effectiveness of
this unit following coagulation via an in-line static mixer is being monitored.

Compliance monitoring for total coliform, the indicator for effective disinfection, uses an alternative
cost-effective colorimetric method, Autoanalysis Coliert System Quanti-TrayTM.  The method is
EPA approved and is becoming popular at other facilities.

For More Information
John Lasen, city of Royal City, (509) 346-2263
Kathy Cupps, Department of Ecology, (360) 407-6452, kcup461@ecy.wa.gov



Water Reclamation and Reuse – The Demonstration Projects Page 11

Project Description
The city of Sequim demonstration project’s objective was to implement a tertiary treatment system
and reuse 100 % of the city's wastewater.  As a result, the city wanted to reopen an existing shellfish
closure area to benefit state and tribal resources, improve streamflows in the Dungeness River, and
provide a sustainable water supply for irrigation purposes.  The city established a water reuse task
force in November 1995.  The treatment plant was upgraded to a Class A reclamation facility and
was permitted on March 4, 1998.  At that time, the city began planning, design and construction for a
comprehensive upland reuse program to use 100 % of the reclaimed water.

Reclamation Plant
The Class A water reclamation facility has a design capacity of 0.67 million gallons per day.
It was financed with the aid of a $5.3 million Clean Water State Revolving Fund Loan.  The facility
uses an existing oxidation ditch biological secondary treatment system and added flow equalization,
coagulation/ filtration and disinfection facilities to meet reclaimed water standards.  Sequim also
extended the marine outfall by 1,320 feet to allow opening of impacted shellfish beds.  The
coagulation/ filtration components include a lift station, coagulant feeds, metering pump,
flocculation chamber, gravity feed anthracite media filter by general filter.  The disinfection system
is a Trojan low-pressure, low-intensity ultraviolet system.  On-line process monitors provide
continuous monitoring of flow, turbidity and other important parameters.  The reclamation facility
also includes alarms to automatically divert substandard flows and notify operators.  A holding pond
with a recycle pump returns substandard flows for treatment.  Only reclaimed water meeting Class A
standards is discharged from the facility.

Project Funding
A $3.4 million legislative appropriation from the Centennial Clean Water Fund funded the planning,
design and construction of Sequim’s upland reuse program.  This includes transmission and
distribution lines, land purchase and construction of a reclaimed water demonstration site and
educational building with restrooms using reclaimed water for toilet flushing at Carrie Blake Park.
Residential sewer rates at Sequim are currently $37 per month.  The residential connection, general
facility charge is $3,000.

Water Reclamation and Reuse
City of Sequim (Clallam County)

Demonstration Project



Page 12 Water Reclamation and Reuse – The Demonstration Projects

Beneficial Uses
Reclaimed water is available for treatment plant equipment washdown and process water, landscape
irrigation, constructed wetlands, toilet flushing, municipal non-potable water, and streamflow
augmentation.

Other Notable Features
A number of aspects of the project are precedent setting including:
§ Purchase of a large land area for use as an irrigation demonstration site, accessible to the

general public without physical buffers or night watering schedules.
§ Installation of subsurface monitoring systems composed of soil moisture probes to verify

organic application rates to maximize conservation of the reclaimed water and minimize
leaching below the root zone.

§ Augmenting streamflow in a small creek, Bell Creek, that supports salmonid habitat and
livestock watering downstream.

The project also incorporates several innovative features including:
§ Use of a long underground pipe to passively cool the water and reduce the temperature prior

to discharge into Bell Creek.
§ Use of a cascade aeration structure to elevate water dissolved oxygen levels prior to

discharge into Bell Creek.
§ Use of a lined constructed wetland to polish the reclaimed water as well as provide aesthetic

enhancement.

Sequim uses ultraviolet disinfection and requested a waiver from the requirement to continuously
maintain a 0.5 mg/L chlorine residual in the distribution system.  However the city also provided a
sodium hypochlorite feed system to chlorinate irrigation water immediately prior to application and
maintain a residual if needed for irrigation line maintenance or public health protection.

Sequim also installed shallow groundwater monitoring wells to establish baseline conditions before
the project begins and monitor for any effects on groundwater from the reclaimed water.

For more information
James Bay, city of Sequim Public Works Director, (360) 683-4908
Kathy Cupps, Department of Ecology, (360) 407-6452, kcup461@ecy.wa.gov



Water Reclamation and Reuse – The Demonstration Projects Page 13

Project Description
The city of Yelm demonstration project’s objective was to reclaim and beneficially use 100 % of its
wastewater to provide an alternative water supply for irrigation, industrial and commercial uses, to
offset the increasing demand for water, to protect the Nisqually River chum salmon runs, and to
develop wetlands.  The reclamation plant went on-line in August of 1999.  A reclaimed water permit
was issued on October 5, 1999.  From the outset, 100 % of the reclaimed water leaving the treatment
plant has been used for irrigation and groundwater recharge during the summer months.  When there
is not sufficient irrigation demand, the reclaimed water is discharged to the Centralia power canal
upstream of the electric generator.

Reclamation Plant
The Class A reclamation plant has a design capacity to reclaim 1.0 million gallons per day.  Major
facility components include:  activated sludge biological treatment with nitrogen and phosphorus
removal using Sequencing Batch Reactor (SBR) technology; flow equalization; an automated
chemical feed system and in-line static mixers to coagulate remaining solids prior to filtration; a
Dynansand continuous backwash, upflow sand media filtration system; and chlorine disinfection.  A
small, reverse osmosis pilot unit was also installed at the plant to demonstrate the potential and
higher level of treatment required for direct groundwater recharge.  The facility also includes an on-
line computer monitoring system.  Process monitors provide continuous monitoring of flow and
other important parameters.  Alarms immediately shut down discharge and notify operators so that
only reclaimed water meeting Class A standards is sent to use areas.

Project Funding
The project’s actual capital construction cost was $8,177,741.  The total project cost including
administrative expenses was $9.6 million dollars.  The city of Yelm funded the project through a
combination of grants and loans including $3,398,500 Centennial Clean Water Fund Grant
legislative appropriation, $3,857,000 USDA Rural Development loan, $344,449 USDA Rural
Development grant, $2,000,000 Utility Local Improvement District (ULID) and $30,901 in city

Water Reclamation and Reuse
City of Yelm (Thurston County)

Demonstration Project



Page 14 Water Reclamation and Reuse – The Demonstration Projects

funds.  Without the legislative appropriation grant, the city could not have afforded the project.  To
repay the debt, residential sewer rates are set at $35 per month.  The charge for a new residential
connection is $4,850.  Use area agreements also allow the city to collect revenue from users at
approximately 80 % of the potable water rate.

Beneficial Uses
Reclaimed water is available for many uses including treatment plant equipment washdown and
process water, fire fighting, street cleaning and dust control.  The city also provides reclaimed water
for landscape irrigation at local churches, city parks and even a private residence along the route.

The showcase of the Yelm project is Cochrane Memorial Park, an aesthetically pleasing constructed
wetland park designed to polish the reclaimed water and recharge groundwater.  In the center of the
park, a fishpond uses reclaimed water to raise and maintain stocked rainbow trout for catch and
release.

Other Notable Features
The city of Yelm implemented a highly effective public education and outreach program.
Communication through the schools was a very successful tool in gaining public acceptance.
Cochrane Memorial Park, a highly visible reuse component that the public wanted and can identify
with, has also been a strong positive factor.  The city adopted a local reclaimed water ordinance
establishing conditions of use.  The ordinance has a “mandatory use” clause through which the city
may require construction of reclaimed water distribution facilities as a condition of development
approval.

Groundwater monitoring has not detected any measurable changes in the groundwater when
compared to baseline testing conducted by Ecology prior to the project.  Yelm recently received an
Ecology grant to provide a more extensive groundwater monitoring study to monitor for any
groundwater impacts from the reclaimed water.  Yelm’s plans for future uses of reclaimed water
include an educational wetland at Yelm High School as well as additional industrial and commercial
uses.

For More Information
Shelly Badger, Yelm City Administrator, (360) 458-8405, shelly@yelmtel.com
Kathy Cupps, Department of Ecology, (360) 407-6452, kcup461@ecy.wa.gov


